

MANAGEMENT SYSTEM CERTIFICATE

Certificate no.: 169008-2014-AQ-ARG-RvA Initial certification date: 17 December 2014

/alid:

18 December 2023 - 17 December 2026

This is to certify that the management system of

JUSTO DOMÉ Y ASOCIADOS SRL

Ruta Nacional N° 12 N° 9017, Parque Industrial General Manuel Belgrano, 3100, Paraná, Provincia de Entre Ríos, Argentina

and the sites as mentioned in the appendix accompanying this certificate

has been found to conform to the Quality Management System standard:

ISO 9001:2015

This certificate is valid for the following scope:

Civil engineering consulting; services of development and management of road, structure and sanitation projects; soil, concrete and asphalt testing; topography and surveying; works inspections; Non-destructive tests on concrete; environment consulting and advice. Design and development of civil engineering projects.

Place and date: São Paulo, 12 November 2023 For the issuing office: DNV - Business Assurance Av Roque Petroni Junior, Nr 850 – 6º andar, Jardim das Acácias, 04707-000, São Paulo, SP, Brazil





Marino



Mauricio Venturin
Management Representative



Certificate no.: 169008-2014-AQ-ARG-RvA Place and date: São Paulo, 12 November 2023

Appendix to Certificate

JUSTO DOMÉ Y ASOCIADOS SRL

Locations included in the certification are as follows:

Site Name	Site Address	Site Scope
JUSTO DOMÉ Y ASOCIADOS SRL	Ruta Nacional N° 12 N° 9017, Parque Industrial General Manuel Belgrano, 3100, Paraná, Provincia de Entre Ríos, Argentina	Civil engineering consulting; services of development and management of road, structure and sanitation projects; soil, concrete and asphalt testing; topography and surveying; works inspections; Non-destructive tests on concrete; environment consulting and advice. Design and development of civil engineering projects.
JUSTO DOMÉ Y ASOCIADOS SRL	1° de enero N° 25 – Edificio Puerto Amarras I – Depto. 10 – Piso 2, Santa Fé, Provincia de Santa Fé, Argentina	Design and development of civil engineering projects; Non-destructive tests on concrete.

